STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

PR
aF R g
A3 Eabeng

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law, (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0030970

Owner: City of St. Peters

Address: One St. Peters Centre Boulevard, St. Peters, MO 63376
Continuing Authority: Same as above

Address: Same as above

Facility Name: St. Peters Spencer Creek Sewage Treatment Plant
Facility Address: 100 Ecology Drive, St. Peters, MO 63376

Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2

USGS Basin & Sub-watershed No.: See Page 2

is authorized to discharge from the facility described herein, in accordance with the effluent limitations and monitoring requirements
as set forth herein:

FACILITY DESCRIPTION

See Page 2

This permit authorizes only wastewater and stormwater discharges under the Missouri Clean Water Law and the National Pollutant
Discharge Elimination System; it does not apply to other regulated areas.

February 1, 2022 April 1, 2022
Effective Date Modification Date

December 31, 2024

Expiration Date

Chris Wieberg, Director, Water Protgetfon Program



Page 2 of 11
Permit No. MO-0030970

FACILITY DESCRIPTION (continued):

Outfall #001 - POTW

The use or operation of this facility shall be by or under the supervision of a Certified A Operator.

Influent lift station / first flush concrete basin / four (4) earthen basins used for flow equalization or sludge storage / mechanical
screening / grit removal / two (2) oxidation ditches / three (3) clarifiers / UV disinfection / reaeration tank with effluent pump station /
two (2) aerated sludge holding tanks / two (2) sludge presses / sludge is composted in eight (8) aerated compost bins / “Class A”
composted biosolids are sold and distributed from the facility / “Class B” biosolids are land applied

Design population equivalent is 82,194.

Design flow is 9.5 MGD.

Actual flow is 5.9 MGD.

Design sludge production is 3,800 dry tons/year, but may vary due to composting sludge/biosolids from other wastewater treatment
facilities.

Legal Description: Land Grant 1799, St. Charles County

UTM Coordinates: X =707945, Y = 4297652

Receiving Stream: Spencer Creek (C) (3960)

First Classified Stream and ID: 100K Extent-Remaining Streams (C) (3960)
USGS Basin & Sub-watershed No.: (07110009-0105)

Permitted Feature INF — Influent Monitoring Location — Headworks Building, following screening and grit removal




Page 3 of 11
Permit No. MO-0030970

OUTFALL
#001

TABLE A-1.

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. The final effluent limitations in Table
A-1 shall become effective on February 1, 2022 and remain in effect until expiration of the permit. Such discharges shall be controlled, limited and

monitored by the permittee as specified below:

Limit Set: M

FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
MAXIMUM AVERAGE AVERAGE FREQUENCY TYPE
Flow MGD * * once/day 24 hr. total
Biochemical Oxygen Demands mg/L 22 15 once/month composite**
Total Suspended Solids mg/L 33 18 once/month composite**
E. coli (Note 1, Page 4) #/100mL 1,030 206 once/week grab
Total Phosphorus mg/L * * once/month composite**
Total Kjeldahl Nitrogen mg/L * * once/month composite**
Nitrite + Nitrate mg/L * * once/month composite**
Ammonia as N (January) * *
Ammonia as N (February) * *
Ammonia as N (March) * *
Ammonia as N (April) * *
Ammonia as N (May) * *
Ammonia as N (June) mg/L * * once/month composite**
Ammonia as N (July) * *
Ammonia as N (August) * *
Ammonia as N (September) * *
Ammonia as N (October) 32.9 3.1
Ammonia as N (November) * *
Ammonia as N (December) * *
EFFLUENT PARAMETER(S) UNITS | MINIMUM maximum | MERSCREREYT SArEE
pH — Units*** SuU 6.0 9.0 once/month grab
MONTHLY
MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS /'\AA\I/NE:?'\,:\S,\E FREQUENCY TYPE
Biochemical Oxygen Demands— Percent Removal (Note 2, Page 4) % 85 once/month calculated
Total Suspended Solids — Percent Removal (Note 2, Page 4) % 85 once/month calculated
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE NEXT REPORT IS DUE MARCH 28, 2022. THERE SHALL BE
NO DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS.
Limit Set: Q
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
EFFLUENT PARAM ETER(S) UNITS MAXIMUM AVERAGE AVERAGE FREQUENCY TYPE
Oil & Grease mg/L 15 10 once/quarter’ grab

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE NEXT REPORT IS DUE APRIL 28, 2022. THERE SHALL BE
NO DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS.

* Monitoring requirement only.

** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic

sampling device.

*** pH is measured in pH units and is not to be averaged.

t See table on Page 5 for quarterly sampling.




Page 4 of 11
Permit No. MO-0030970

Note 1 — Effluent limitations and monitoring requirements for E. coli are applicable only during the recreational season from April 1
through October 31. The Monthly Average Limit for E. coli is expressed as a geometric mean. The Weekly Average for E.
coli will be expressed as a geometric mean if more than one (1) sample is collected during a calendar week (Sunday through
Saturday).

Note 2 — Influent sampling for BODs and TSS is not required when the facility does not discharge effluent during the reporting period.
Samples are to be collected at the influent and effluent monitoring locations during the same month. Calculate Percent
Removal by using the following formula: [(Average Influent Concentration — Average Effluent Concentration) / Average
Influent Concentration] x 100% = Percent Removal. The Average Influent and Average Effluent concentration values are to
be calculated by adding the respective values together and dividing by the number of samples taken during the month.
Influent samples are to be collected as a 24-hour composite sample, composed of 48 aliquots (subsamples) collected at 30
minute intervals by an automatic sampling device.

OUTFALL TABLE A-2.
#001 INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031,
the final effluent limitations outlined in Table A-3 must be achieved as soon as possible but no later than February 1, 2032. These interim effluent
limitations in Table A-2 are effective beginning February 1, 2022 and remain in effect through January 31, 2032 or as soon as possible. Such
discharges shall be controlled, limited and monitored by the permittee as specified below:

INTLEIITVIlll\{:_E_lF_'I:(;l\IJgNT MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
MAXIMUM AVERAGE AVERAGE FREQUENCY TYPE
Limit Set: Q
Chloride mg/L * * once/quarterJr composite**

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE_APRIL 28, 2022.

OUTFALL TABLE A-3.
#001 FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit. The final effluent
limitations in Table A-3 shall become effective on February 1, 2032. Such discharges shall be controlled, limited and monitored by the permittee as
specified below:

FINAL EFFLUENT LIMITATIONS | MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
MAXIMUM AVERAGE AVERAGE FREQUENCY TYPE
Limit Set: Q
Chloride mg/L 301.2 210.6 once/quarterJr composite**

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE_APRIL 28, 2032.
[...]
() Annual Use Rate. Compost that is land applied by the permit holder shall not exceed the most restrictive of the following
criteria:

(1) Application rates shall not exceed the annual plant available nutrient requirements for nitrogen and phosphorus based on
the vegetation to be grown, a realistic crop yield goal, soil testing results, and testing of the compost for nutrient content.

(9) One Time or Occasional Use Rates.

Compost that is used by the permit holder for soil amendments or land reclamation shall not exceed a total of 200 dry tons

per acre on either a one time basis or a cumulative total over a five year period. Subsequent application rates shall not exceed

the annual use rate listed above. The compost shall be incorporated into the soil by tillage practices as soon as practical after
application.

(h) Final Compost Monitoring.

Composite samples of the final compost product shall be collected at representative locations and monitored as described in

40 C.F.R. § 503 and Standard Conditions Part I11.

(i) Records and Reporting Requirements.

(1) Time, locations, and results shall be recorded for each monitoring requirement and maintained for at least five years.
Copies of these records shall be made available to the Department upon request.

(2) The total quantity of compost distributed during the year must be recorded.

(3) An annual report shall be submitted by February 19 summarizing compost activities monitoring. A copy of the
individual laboratory reports and daily records need not be submitted unless requested by the Department. The reports
shall be submitted to the Department via eDMR and to the EPA Region VII office as part of the annual sludge report.

(J) Composted biosolids that do not meet the requirements for general public use may still be land applied in accordance with
permit Standard Conditions Part I11.




Page 11 of 11
Permit No. MO-0030970

22. Renewal Application Requirements. Per 40 CFR 122.21(j)(5)(iv), the applicant shall provide the results of four WET tests as
follows:
(@) Results of a minimum of four quarterly tests for a year, from the year preceding the permit application, or
(b) Results from four tests performed at least annually in the four and one half year period prior to the application, provided the
results show no appreciable toxicity using safety factor determined by the permitting authority.

G.NOTICE OF RIGHT TO APPEAL

If you were adversely affected by this decision, you may be entitled to pursue an appeal before the administrative hearing commission
(AHC) pursuant to Sections 621.250 and 644.051.6 RSMo. To appeal, you must file a petition with the AHC within thirty days after
the date this decision was mailed or the date it was delivered, whichever date was earlier. If any such petition is sent by registered mail
or certified mail, it will be deemed filed on the date it is mailed; if it is sent by any method other than registered mail or certified mail,
it will be deemed filed on the date it is received by the AHC. Any appeal should be directed to:

Administrative Hearing Commission
U.S. Post Office Building, Third Floor
131 West High Street, P.O. Box 1557
Jefferson City, MO 65102-1557
Phone: 573-751-2422
Fax: 573-751-5018
Website: https://ahc.mo.gov



https://ahc.mo.gov/

St. Peters Spencer Creek STP
Fact Sheet Page #1
Missouri Department of Natural Resources
Factsheet Addendum
For Pretreatment Program Modification
#MO-0030970
St. Peters Spencer Creek Sewage Treatment Plant

This addendum gives pertinent information regarding minor/simple modification(s) to the above listed operating permit
for a public comment process. An addendum is not an enforceable part of a Missouri State Operating Permit.

In accordance with the state Clean Water Law, Chapter 644, RSMo and the Federal Clean Water Act, the city of St. Peters
has an approved pretreatment program to meet the requirements of 40 CFR Part 403 and 10 CSR 20-6.100. The
Department, as Approval Authority, reviewed the proposed program modifications and, by issuance if this permit, grants
its approval as required by 40 CFR 403.18 and 10 CSR 20-6.100.

Part | — Proposed Pretreatment Program Modification

[X] - The Department is required to Public Notice this program modification

The public notice of the Department of Natural Resources’ intent to approve the city of St. Peters’ pretreatment program
modification has ended as of June 28, 2021. Due to delay in the permit renewal, the approval for this pretreatment
modification was delayed. The pretreatment program is hereby approved pursuant to 40 CFR 403.18 (adopted in 10 CSR
20-6.100) and the city of St. Peters should proceed to implement the pretreatment program requirements.

City of St. Peters (city) modified its sewer user ordinance to include updated local limits after conducting a detailed
reevaluation of local limit analysis that is part of this program modification. City of St. Peters Spencer Creek Sewage
Treatment Plant established maximum allowable industrial loadings (MAILs) for the 15 EPA National Pollutants of
Concern (POCs) and chloride. This ordinance change removed established maximum daily average concentration limits
for previously established POCs and established monthly average limits MAILs (Exhibit B, 715.040 D) to be allocated to
permitted industrial users based on need for a specific POCs. For these POCs, the revision of the local limits has increased
the MAILs. St. Peter’s ordinance also 1) clarified surcharge limits fees for conventional parameters (Exhibit A), 2) added
authority for a monitoring waiver for categorical parameters, and 3) clarified definitions and the manager’s authority in
limit development. The city also updated its Enforcement Response Plan (ERP), which escalates enforcement action and
references the city’s updated legal authority. These changes could have a significant impact on the operation of the
program, pursuant to 40 CFR 403.18(b)(7).

Part Il — Reason for the NPDES Permit Modification

In accordance with 40 CFR 403.18(e), “all modifications shall be incorporated into the POTW's NPDES permit upon
approval. The permit will be modified to incorporate the approved modification in accordance with 40 CFR 122.63(g).”
Upon the consent of the permittee, the Director may modify a permit to make the corrections or allowances for changes in
the permitted activity listed in this section, without following the procedures of part 124. Any permit modification not
processed as a minor modification under this section must be made for cause and with part 124 draft permit and public
notice as required in § 122.62. Minor modifications include:

(9) Incorporate conditions of a POTW pretreatment program that has been approved in accordance with the procedures
in 40 CFR 403.11 (or a modification thereto that has been approved in accordance with the procedures in 40 CFR
403.18) as enforceable conditions of the POTW's permits.

Date of addendum: 02/16/2022

Completed by:

Todd Blanc,

Missouri Industrial Pretreatment Coordinator
Water Protection Program

314-416-2064

todd.blanc@dnr.mo.gov



https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=9a0b26bd5dc213a2f3d2dd540dc45271&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=0a39092775701017252f720dd0760af0&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=0a39092775701017252f720dd0760af0&term_occur=3&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=0a39092775701017252f720dd0760af0&term_occur=2&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=7a4b29744d22847865716bc9dc8b229a&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/cfr/text/40/122.62
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=e47dd142b517e7a130a1061ec7b31b65&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/cfr/text/40/403.11
https://www.law.cornell.edu/cfr/text/40/403.18)
https://www.law.cornell.edu/cfr/text/40/403.18)
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=e47dd142b517e7a130a1061ec7b31b65&term_occur=2&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
mailto:todd.blanc@dnr.mo.gov

St. Peters Spencer Creek STP
Fact Sheet Page #2

MIsSOURI DEPARTMENT OF NATURAL RESOURCES
FACT SHEET
FOR THE PURPOSE OF RENEWAL
OF
MO-0030970
ST. PETERS SPENCER CREEK SEWAGE TREATMENT PLANT

The Federal Water Pollution Control Act ("Clean Water Act" Section 402 Public Law 92-500 as amended) established the National
Pollutant Discharge Elimination System (NPDES) permit program. This program regulates the discharge of pollutants from point
sources into the waters of the United States, and the release of stormwater from certain point sources. All such discharges are unlawful
without a permit (Section 301 of the "Clean Water Act"). After a permit is obtained, a discharge not in compliance with all permit
terms and conditions is unlawful. Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri Department of
Natural Resources (Department) under an approved program, operating in accordance with federal and state laws (Federal "Clean
Water Act" and "Missouri Clean Water Law" Section 644 as amended). MSOPs are issued for a period of five (5) years unless
otherwise specified.

As per [40 C.F.R. Part 124.8(a)] and [10 CSR 20-6.020(1)(A)2.], a Factsheet shall be prepared to give pertinent information regarding
the applicable regulations, rationale for the development of effluent limitations and conditions, and the public participation process for
the Missouri State Operating Permit (operating permit) listed below.

A Factsheet is not an enforceable part of an operating permit.

This Factsheet is for a Major facility.

Part | — Facility Information

Facility Type: POTW

Facility Description: Influent lift station / first flush concrete basin / four (4) earthen basins used for flow equalization or sludge
storage / mechanical screening / grit removal / two (2) oxidation ditches / three (3) clarifiers / UV disinfection / reaeration tank with
effluent pump station / two (2) aerated sludge holding tanks / two (2) sludge presses / sludge is composted in eight (8) aerated compost
bins / “Class A” composted biosolids are sold and distributed from the facility / “Class B” biosolids are land applied

Design population equivalent is 82,194.

Design flow is 9.5 MGD. Actual flow is 5.9 MGD.

Design sludge production is 3,800 dry tons/year, but may vary due to composting sludge/biosolids from other wastewater treatment
facilities.

Application Date: 05/31/19
Expiration Date: 12/31/19
OUTFALL(S) TABLE:
OUTFALL DESIGN FLow (CFS) TREATMENT LEVEL EFFLUENT TYPE
#001 14.7 Secondary Municipal

Facility Performance History:
This facility was last inspected on September 6, 2018. The conditions of the facility at the time of inspection were found to be
satisfactory.




St. Peters Spencer Creek STP
Fact Sheet Page #3

Comments:
Changes in this permit include:
e The addition of monthly influent monitoring for Total Phosphorus, Total Kjeldahl Nitrogen, Nitrite + Nitrate, and Ammonia;
and a schedule of compliance to meet final effluent limits for Chloride;
e The reduction of sampling and reporting frequencies for effluent BODs, TSS, pH, and Ammonia from weekly to monthly;
e The removal of Acute and Chronic WET test requirements (See Special Condition #22), and instream monitoring;
e The increase of sampling and reporting frequencies for effluent Total Phosphorus and Total Nitrogen (speciated) from
quarterly to monthly; and
e  The revision of final effluent limits for Ammonia in accordance with the 2019 Total Ammonia Nitrogen Criteria
Implementation Guidance.

See Part V1 of the Fact Sheet for further information regarding the addition, revision, and removal of effluent parameters. Special
conditions were updated to include expanded effluent testing requirements.

Part Il — Operator Certification Requirements

v This facility is required to have a certified operator.

As per [10 CSR 20-6.010(8) Terms and Conditions of a Permit], the permittee shall operate and maintain facilities to comply with the
Missouri Clean Water Law and applicable permit conditions and regulations. Operators at regulated wastewater treatment facilities
shall be certified in accordance with [10 CSR 20-9.020(2)] and any other applicable state law or regulation. As per [10 CSR 20-
9.020(2)(A)], requirements for operation by certified personnel shall apply to all wastewater treatment systems, if applicable, as listed
below:

Owned or operated by or for a

X - Municipalities [] - State agency
] - County ] - Public Water Supply Districts
] - Public Sewer District ] - Private Sewer Company regulated by the Public Service Commission

Each of the above entities are only applicable if they have a Population Equivalent greater than two hundred (200).

This facility currently requires a chief operator with an A Certification Level. Please see Appendix - Classification Worksheet.
Modifications made to the wastewater treatment facility may cause the classification to be modified.

Operator’s Name: Heather Wierciak
Certification Number: 9818
Certification Level: WW-A

The listing of the operator above only signifies that staff drafting this operating permit have reviewed appropriate Department records
and determined that the name listed on the operating permit application has the correct and applicable Certification Level.

Part 111 — Operational Control Testing Requirements

Missouri Clean Water Commission regulation 10 CSR 20-9.010 requires certain publicly owned treatment works and privately owned
facilities regulated by the Public Service Commission to conduct internal operational control monitoring to further ensure proper
operation of the facility and to be a safeguard or early warning for potential plant upsets that could affect effluent quality. This
requirement is only applicable if the publicly owned treatment works and privately owned facilities regulated by the Public Service
Commission has a Population Equivalent greater than two hundred (200).

10 CSR 20-9.010(3) allows the Department to modify the monitoring frequency required in the rule based upon the Department’s
judgement of monitoring needs for process control at the specified facility.

v" As per [10 CSR 20-9.010(4))], the facility is required to conduct operational monitoring. These operational monitoring reports are
to be submitted to the Department along with the MSOP discharge monitoring reports.
v The facility is a mechanical plant and is required to conduct operational control monitoring as follows:



St. Peters Spencer Creek STP

Fact Sheet Page #4
Operational Monitoring Parameter Frequency
Precipitation Daily (M-F)
Flow — Influent or Effluent Daily (M-F)
pH — Influent Daily (M-F)
Temperature (Aeration basin) Daily (M-F)
TSS - Influent Weekly
TSS — Mixed Liquor Weekly
Settleability — Mixed Liquor Daily (M-F)
Dissolved Oxygen — Mixed Liquor Daily (M-F)
Part 1V — Receiving Stream Information
RECEIVING STREAM(S) TABLE: OUTFALL #001
DISTANCE TO
WATER-BODY NAME CLASS WBID DESIGNATED USES* 12-DiciT HUC CLASSIFIED
SEGMENT (M)
100K Extent Remaining Streams C 3960 AQL, HHP, IRR, 0
LWW, SCR, WBC-B
07110009-0105
Spencer Creek C 224 AQL, HHP, 0.33
IRR, LWW, SCR '

*As per 10 CSR 20-7.031 Missouri Water Quality Standards, the Department defines the Clean Water Commission’s water quality
objectives in terms of "water uses to be maintained and the criteria to protect those uses." The receiving stream and 1% classified